(4
FIRES

The Experts On Fire Safety

10N A
FIRES-CR—059f13-AUPE Edltlon 4 ) &
AITHQN PV33 reactive coatlngforﬁi'e pYOtectlon of timbgn?qrembers

| SO\

This is an electronic version of a classification report which was made as a copy of classification report officially

issued in a paper form. The electronic version of a classification report shall be used only for informative purpose.
Any information listed in this classification report is the property of the sponsor and shall not be used or published
without written permission. Contents of this file may only be modified by the editor i.e. FIRES, s.r.o. Batizovce.

Sponsor is allowed to publish this classification report in parts only with written permission of the editor.

FIRES 129/54-10/02/2010-E-el WWW.ﬁres. sk



D7,

o OSNAS FIRES
- g —

——>% | Reg. No. 041/S-159

“Bridyel W The Experts on Fire Safety

CLASSIFICATION OF FIRE RESISTANCE
IN ACCORDANCE WITH
EN 13501-2 + A1: 2009

with direct field of application

FIRES-CR-059-13-AUPE, Edition 4 '

Name of the product: AITHON PV33Teactive coating for fire protection of timber members

Sponsor: Aithon Ricerche International sri
via-Mazzini 68
21020 Ternate (VA)
ltaly

Prepared by: ~._ FIRES, s.ro. 5 )
s Approved Body No. $K01 '
~\C Osloboditefov 282 ° : .
\ 059 35 Batizovce, o -
Slovak Republic | - (

Notified Body No.: 1396

‘Task No.: I OPR-12:0261 -‘

Date of issue: ~.16..11..2015 )

Reports: P\ ~\J

Copy No.: ‘ - 2 AR

Distribution list:

Copy No. 1 FIRES, s.r. 0!, Osloboditelov 282, 059 35 Batlzovce Slovak Republic
(electronic verSIon)

Copy No. 2 Aithon Ricerche International srl, via Mazzml 68, 21020 Ternate (VA), Italy
(electronie version)

Copy No. 3 Aithon B:cerche International srl, via Mazzml 68, 21020 Ternate (VA), Italy

This report includes accreditation mark SNAS with additional mark ILAC-MRA. SNAS is signatory of ILAC-MRA, Mutual recognition
agreement (of accreditation), which is focused on promoting of international acceptance of accredited laboratory data and reducing
technical barriers to trade, such as the retesting of products on markets of signatories. More information about ILAC-MRA is on
www.ilac.org. Signatories of ILAC-MRA are e.g. SNAS (Slovakia), CAl (Czech Republic), PCA (Poland), DakkS (Germany) or BMWA
(Austria). Up to date list of ILAC-MRA signatories is on http://ilac.org/ilac-mra-and-signatories/. FIRES, s.r.o. Batizovce is full member of
EGOLF also, more information www.eqolf.org.uk. Classification reports with direct field of application issued by FIRES, s.r.0. since 17. 06.
2015 are valid in United Arab Emirates based on list of laboratories approved by United Arab Emirates Ministry of Interior Civil Defence (up-
to-date list is available on: www.dcd.qov.aelenq/).

B

FIRES 049/S2-16/11/2015-E FIRES, s.r.o., Osloboditelov 282, 059 35 Batizovce, Slovak Republic
tel. 00421 52 775 22 98, fax. 00421 52 788 14 12, www.fires.sk
Notified Body No. 1396, Approved Body No. SK01, Member of EGOLF



FIRES-CR-059-13-AUPE, edition4 ’

1. INTRODUCTION

This classification report defines the resistance to fire classification assigned to product: AITHON PV33
reactive coating for fire protection of timber members, in accordance with the procedures given
in EN 13501-2 + A1: 2009.

The 2™ edition of FIRES-CR-059-13-AUPE was prepared to correct mistake in the first edition of the
document. In the first edition the quantity of the used material was expressed in unit g/m’ which was
incorrect, correct unit is kglmz. Quantity of used fire protection is referred in annexes as thickness.
The 3" edition of FIRES-CR-059-13-AUPE was prepared to correct the values of maximum thickness in
table in clause 4.3. ,

The 4" edition of FIRES-CR-059-13-AUPE is issued on the request of-the sponsor. On 12" November
2015 Aithon Ricerche International srl asked to rename the top Coat.from “AITHON PV33 Finish coat” to
“AITHON F3". The sponsor declares that composition-of the top coat as well as method of its production
(technological processes) remained unchanged.

2. DETAILS OF CLASSIFIED PRODUCT

21 GENERAL 1"

The product is defined as a reactive coating for‘f-ire protection of timber meﬁbers.
2.2 PRODUCT DESCRIPTION ‘

The product is fully described in the‘reports listed in paragr—abh 3.1 of the document.

3. REPORTS IN SUPPORT OF CLASSIFICATION. -

3.1 TEST REPQRTS AND ASSESSMENT REPORT

No. Name Of” Name of sponsor Test repor‘t-No. BaGrofthe Test method
- Iaboratq_ry : , ‘ test
) Aithon Ricerche: International ' Y
- FIRES, s.r.o. e WV FIRES-FR-, ENV 13381-7:
[ A ; srl,-via-Mazzini 68, 21020 DN 21.12.2012
Batizovce, SR : \Trmate-(VA), Italy 227 ‘IIZ_AUNE | 2002
. ™\ l Aithon Ricerche Internationat|- “FIRES-AR- N _ .
0T BF;'EEOS\;CZ“;% srl, via Mazzini 68, 21020- | 003-13-AUPE, | 16.11.2015. ENV210303281'7'
; ' Ternate (VA), it_aly' - edition 4 , -
3.2 TESTRESULTS \
Test Report = “__Exposure conditions
R Temperature/time curve: Standard temperatu:re/time curve
i3 Direction of exposure: - ]
[1] (O
3 Numberof exposed sides: | 3
R Load applied: Loaded beam: 60% of design bending strength
I3 Support conditions: Loaded beam: as simply supported beam
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FIRES-CR-059-13-AUPE, edition4

4. CLASSIFICATION AND FIELD OF APPLICATION

4.1 REFERENCE OF CLASSIFICATION

This classification has been carried out in accordance with clause 7.4 of EN 13501-2 + A1: 2009.

4.2 CLASSIFICATION

Timber wall (slab) and/or timber beam (column) protected by reactive coating AITHON PV33 is
classified according to the following combinations of performance parameters and classes as appropriate.

Fire resistance classi{icatioﬁ_:
walls/slabs: R15 to R45
beams/columns: R15 to R60

4.3 FIELD OF APPLICATION

This classification is valid according to ENV _13381-7:2002 for the following-end-use applications:
1 £ 3 ‘

Type of member

results of the tested slabs are also valid f'c‘)r‘wa-iis;
results of the tested beams are also valid-for eolumns;

Thickness of
protection

for protection'of walls/slabs from 0,300 kg.m'2 to 1,160 kg.m'z;
for protection of beams/columns from 0,300 kg.m™ to 1,150 kg.m%;
(product is covered by top coat AITHON F3 in thickness 50 to 70.g.m™)

Slab/wall thickness

the “results from the test oftimber, slabs may be applied. to-slabs/walls
construction with thickness ‘greater than tested. The results may-not be applied
to thickness less than tested (100 mm);

Span or height of :
beams/columns ©

The results from the test of timber beams may be applled to timber beams or

columns with spans. or heights greater or less than tested (tested span 4250
mm, tested height 200 'mm), provided that the resultant level of stress is no
greater than tested _and maximum deflection- or deformatlon (226 mm) is not
exceeded

Note: Levei of stréss on the beginning of the test depends on the required fire resistance of
the timber.member as the charring progress with-time. Level of stress on the beginning of the
test of the loaded beam with the minimum protection thickness (calculated for fire resistance
R15.and for charring rate 0,313.mm/min)was 91% of the maximum.allowed bending stress.

Fire resistance

l .of walls/slabs R15, R30, R45;
|.of beams/columns R15, R30, R45, R60;

Load

“|results are valid for IOad |nducmg the same or lower stress compare to tested

beams ' -

Type of member

results of the-tested slabs are also valid for waEls

results of the tested beams are also: valid for.columns;

e
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FIRES-CR-059-13-AUPE, edition4 ’

5. LIMITATIONS
This classification document does not represent type approval or certification of the product.

The classification is valid provided that the product, field of application and standards and regulations
are not changed.

Approved: Signed:

Ing. Stefan Rastocky /) __Ing: Henrieta Lapkova
leader of the testing laboratory g, | technician of the testing laboratory

6. NOTES TO ASSESSMENT RESULTS -

Explanation of parameters used in‘annexes of this report (accordihg ENV 13381-7: 2002):

B' [mm/min] is actual unprotected charring rate determined by the testing;

B" [mm/min] is actual protected charring rate detérmined by the testing;

kp =B/ B )

tor  [min] the failure time of the fire protectnon system, e.g. the time when the temperature of

- the timber surface of the test member reaches 300_ °C. _

Calculation of,cherring rate (according ENV 1 3381';7_:‘2002, Annex B):

char B !t
where:
 Aepar. o [mm] is charlng depth
L~ B fmm/ming is.actual protected charring rate determined by the testing; |
o [min] is time of fire. (

Values of B" does, not include effect of the roundings at arrises. Values of " according annexes of this
report can be used for. design of timber members accordlng EN 1995- 1 -2 provided this effect
is considered in the calculatlon E N\ . L

7. LIST OF ANNEXES AR

Annex 1 Calculated parameterS'fdr_sEabs!waI[s.
Annex 2 Calculated parameters for beams/columns. )

]

8. USED STANDARDS

ENV 13381-7: 2002 Test methods for determining the contribution to the fire resistance of structural
members. Part 7: Applied protection to timber members

e
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Calculated parameters for slabs/walls.

parameter thickness R15 R30 R45
[g/m?]
B' [mm/min] 0 0,635 0,667 0,698
B" min [MM/min] 300 0,424 0,540 0,645
" max [MM/Min] 1160 0,000 0,316 0,542
Kg min 300 0,668 0,809 0,924 '
Kg max 1160 0,000 0,474 0,776
tor min [Min] 300 2,02 TN
tor max [MiN] 1160 15,40

Annex 1 ’

B'" for slabs/walls versus thlckness of
protection and flre resnstance 3
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Values of charrlng rate B" depended on thlckness of frre protectlon and fire reSIStance

fire [ ') R
resistanc. ' ‘ e
thickness of AN )
protection [g.m?] | R15 | ~R30. | R45 c >
300 0421054 _ | 064 NS D

400 0,38.] . 0,5 0,63
500 0,33 | 710,49 0,62
600 0,28 0,46 0,61
700 0,23 0,44 0,60
800 0,18 0,41 0,58
900 0,13 0,38 0,57
1000 0,08 0,36 0,56
1100 0,03 0,33 0,55
1160 0,00 0,32 0,54
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Calculated parameters for beams/columns.

parameter thickness R15 R30 R45 R60
[g/m?]
B' [mm/min] 0 0,635 0,667 0,698 0,730
B" min [MM/min] 300 0,313 0,450 0,496 0,519

" max [Mm/min] 1150 0,047 0,331 0,426 0,474
Kg min 300 0,492 0676 | 0711 ~ 0.742.
Kg max 1150 0,074 0,497 0,610 - 0,649 |

tor min [MiN] 7,63 N

tor max [Min] 15,40

B" [mm.min?]
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thickness of - | fire reastance

protection [L] R15 R30, | R45 R60
300 0,31 0,45 0,50 0,52
400 0,28 | 044 {049 051 |0
500 0,25-.0,42—{ 048 0,51
600 0,22 . 0:41 0,47 0,50
700 0,19 |- 0,39 0,46 0,50
800 0,16 0,38 0,45 0,49
900 0,13 0,37 0,45 0,49
1000 0,09 0,35 0,44 0,48
1100 0,06 0,34 0,43 0,48
1150 0,05 0,33 0,43 0,47
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